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MODEL NAME : M1
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DATE OF ISSUE : Sep.03,2014
STANDARD(S) : FCC Part 15 Rules
REPORT VERSION : V1.0

Attestation of Global Compliance(Shenzhen) Co., Ltd

CAUTION:
This report shall not be reproduced except in full without the written permission of the
test laboratory and shall not be quoted out of context.
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1. VERIFICATION OF CONFORMITY

Applicant Capital Prospect Ltd.
Address 1303,BIk B,Veristrong Ind center,36 Apuiwan Street,Fotan,HK
Manufacturer Capital Prospect Ltd.
Address 1303,Blk B,Veristrong Ind center,36 Apuiwan Street,Fotan,HK

Product Designation

Alert receiver

Brand Name

Skylink

Test Model:

M1

Date of test

Aug.29, 2014 to Sep.02, 2014

Deviation

None

Condition of Test Sample

Normal

Report Template

AGCRT-US-BR/RF (2013-03-01)

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in accordance with
the procedures given in ANSI C63.4 (2003) and the energy emitted by the sample EUT tested as described in
this report is in compliance with radiated emission limits of FCC Rules Part 15.231.
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Kidd Yang Sep.03, 2014
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Authorized By > ¥
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Solger Zhang Sep.03, 2014




2. GENERAL INFORMATION

2.1.PRODUCT DESCRIPTION

A major technical description of EUT is described as following
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Operation Frequency 433.9MHz

Field Strength(3m) 73.3dBuV/m(AV)@3m
Modulation ASK

Number of channels 1

Hardware Version N/A

Software Version N/A

Antenna Designation

Fixed antenna

Power Supply

DC 6.0V by Battery
AC 120V (Output:DC12V 100mA) by adapter

2.2. RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: KUTML1 filing to comply with Section 15.2310f the FCC

Part 15, Subpart C Rules.

2.3. TEST METHODOLOGY

Both conducted and radiated testing was performed according to the procedures in ANSI C63.4 (2003).
Radiated testing was performed at an antenna to EUT distance 3 meters.

2.4. SPECIAL ACCESSORIES
Refer to section 5.1.

2.5. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.
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3. MEASUREMENT UNCERTAINTY

Conducted measurement: +/- 2.75dB
Radiated measurement: +/- 3.2dB

4. DESCRIPTION OF TEST MODES
NO. TEST MODE DESCRIPTION

1 Transmitting mode

Note:

1. All the test modes can be supply by battery, only the result of the worst case was recorded in the
report, if no other cases.

2. For Radiated Emission, 3axis were chosen for testing for each applicable mode.

3.The EUT will disable the TX within 5s after detecting the last matched signal.

4. Only the worst case was reported.

5. SYSTEM TEST CONFIGURATION
5.1. EQUIPMENT USED IN EUT SYSTEM

Item Equipment Model No. ID or Specification Remark
1 N/A N/A N/A N/A
5.2. SUMMARY OF TEST RESULTS
FCC RULES DESCRIPTION OF TEST RESULT
§15.203 Antenna Requirement Compliant
§15.227 Conducted Emission Compliant
815.231(a)(1) Manually Compliant
815.231(a)(2) automatically N/A
§15.231(a)(3) periodic N/A
815.231(a)(4) emergency(alarm) N/A
§15.231(a)(5) security N/A
§15.231(b) Average Factor Compliant
815.231(b)&815.209 Field Strength of Fundamental and Spurious Emission Compliant
§15.231(c) Bandwidth Compliant
§15.231(d) Frequency Tolerance N/A
815.231(e) Field Strength(periodic trasmitter) N/A




6. TEST FACILITY
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Site Attestation of Global Compliance(Shenzhen) Co., Ltd
Location 2/F., Building 2, No.1-No.4, Chaxi Sanwei Technical Industrial Park, Gushu,
Xixiang, Bao'an District, Shenzhen, Guangdong, China
Descrintion The test site is constructed and calibrated to meet the FCC requirements in
P documents ANSI C63.4:2003.
FCC Registration
Number 259865

ALL TEST EQUIPMENT LIST

Description Manufacturer Model S/IN Cal. Date Cal. Due
RF attenuator N/A RFA20db 68 N/A N/A

Spectrum Analyzer Agilent E4440A US41421290 07/16/2014 | 07/15/2015
Amplifier EM EM30180 0607030 02/27/2014 | 02/26/2015
Horn Antenna EM EM-AH-10180 67 04/19/2014 | 04/18/2015
Bilogical Antenna A.H. Systems Inc. SAS-521-4 26 06/06/2014 | 06/05/2015
Loop Antenna Daze ZN30900N SEL0097 07/16/2014 | 07/15/2015
Isolation Transformer LETEAC LTBK - 07/16/2014 | 07/15/2015
RF Cable SUIRONG 30MHz-18GHz N/A 07/18/2014 | 07/18/2015
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7. ANTENNA REQUIREMENT

According to §15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device.

The EuT has fixed antenna, which accordance to the above sections, is considered sufficient to comply with the
provisions of these sections. Please see EuT photo for details.

The requirements of section 15.203 are FULFILLED.
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8.PROVISION FOR MOMENTARY OPERATION
8.1 MEASUREMENT PROCEDURE

1. Set the parameters of SPA as below:
Centrefrequency = Operation Frequency
RBW=VBW=1MHz
Span: OHz
Sweep time: 10S
2.Set theEUT to transmit by manually operated. Use the “View” function of SPA to find the transmission time of
being released.
3. Record the data and Reported.

8.2 TEST SETUP

P4 —

EuT




8.3 TEST RESULT
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The time of stopping transmission after the last matched signal Limit (s)
detection(s)
0.620 5.00

Aghee Spectien Arbye - Swept WA

T . TR e s
Marker 1 A 620.031 ms Avg Type: Log-Pwr
PN ot Ly Trig: Free Run

IF Gedo:Low Atten: 10 dB

Ref 0.00 dBm

Center 433.920000 MHz

so L Algnment Completied

Span 0 Hz

Res BW 1.0 MHz VBW 1.0 MHz Sweep 10.00 s (20000 pts)

RESULT: PASS



9. DUTY CYCLE CORRECTION FACTOR

9.1 MEASUREMENT PROCEDURE
1. Set the parameters of SPA as below:

Centrefrequency = Operation Frequency

RBW=VBW=1MHz
Span: OHz

Sweep time: more than two pulse trains or more than each type of pulse occupancy time
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2.Set theEUT to transmit by manually operated. Use the “Delta mark” function of SPA to find the period time

between two pulse trains and each type of pulse occupancy time.

3. Record the plots and Reported.
9.2 TEST SETUP

SEP4

EuT




9.3 TEST RESULT
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Duty Cycle:

(1.538ms*1+0.5167ms*4+0.2775ms*26)/100ms=0.108

Duty Cycle Correction Factor:

20lg(0.108)=-19.33dB

Agihert Spectiuon Aneyoer - Swapt WA

Marker 1 A 101.228 ms

Ref 0.00 dBm

Center 433.915637 MHz
Res BW 10 kHz

L/ AMgnment Compieted

&4
Avg Type: Log-Pwr
NI W —o— 171g- Free Run
IFGoin:Low Atten: 10 dB

AMkr1 10
-6.48

#VBW 30 kHz 0.7 ms {20000 pts)

Lgiert Tpactium Andyeer - Gamge 54

Marker 1 20.3200 ms

Ref 0,00 dBm

X

I wm«nm

Center 433.915637 M
Res BW 100 kHz

&
Avg Typs: Log-Pwr
RO Hote —»— 101g: Free Run
IFGain:Low Atten: 106

Span 0
#VBW 300 kHz Sweep 30,67 ms (20000 pts)




Agihert Spmctiuen Ao - Swapt WA

Marker 1 A 1.53793 ms

NI W —w— 171g: Free Run
IF GebncLow Atten: 10 dB

Ref 0,00 dBm

142
LE T

X2 ¢

T %10
Avg Type: Log-Pwr

AMkr1 1.538 ms

AN 0100

Center 433.915637 MHz

Res BW 100 kHz #VBW 300 kHz

Sweep 30.67 ms (20000 pts)

NI W —w— 171g: Free Run
IF GebncLow Atten: 10 dB

Ref 0,00 dBm

Center 433.915637 MHz
Res BW 100 kHz

L/ Algnment Compieled

T %10
Avg Type: Log-Pwr

AMKr1 5

0

#VBW 300 kHz

Sweep 30.67 ms (20000 pts)
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NI W —w— 171g: Free Run
IF Gedo:Low Atten: 10 dB

v

BB Ot Spectiuon Anyoer - Swept 34 v
. b & » TR g le 2014
Marker 1 A 277.533 ps Avg Type: Log-Pwr .

Select Marker

Ref 0.00 dBm

100

Res BW 100 kHz #VBW 300 kHz Sweep 30.67 ms (20000 pts)

o L Algnment Compieled

Center 433.915637 MHz
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10. RADIATED EMISSION
10.1. MEASUREMENT PROCEDURE

1. Configure the EUT according to ANSI C63.4. The EUT was placed on the top of the turntable 0.8 meter
above ground. The phase center of the receiving antenna mounted on the top of a height-variable antenna
tower was placed 3 meters far away from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to determine the
position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 M to 4 M) and then the turntable was
rotated (from O degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth under
Maximum Hold Mode.

6. For emissions below 1GHz, use 120KHz RBW and VBW>=3RBW for QP reading.

7. For emissions above 1GHz, use 1MHz VBW and RBW for peak reading. Then 1MHz RBW and 10Hz VBW
for average reading in spectrum analyzer.

8. When the radiated emissions limits are expressed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over one
complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1 seconds.
As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases where the
pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the average
absolute voltage during a 0.1 second interval during which the field strength is at its maximum values.

9.1f the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not have 3 dB
margin will be repeated one by one using the quasi-peak method for below 1GHz.

10. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then testing will be
stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in average
mode again and reported.

11. In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the
recorded data should be QP measured by receiver. High - Low scan is not required in this case.

12. Only the worst case is reported.



Page 17 of37

The following table is the setting of spectrum analyzer and receiver.

Spectrum Parameter Setting

Start ~Stop Frequency 9KHz~150KHz/RBW 200Hz for QP
Start ~Stop Frequency 150KHz~30MHz/RBW 9KHz for QP
Start ~Stop Frequency 30MHz~1000MHz/RBW 120KHz for QP

1GHz~26.5GHz

Start ~Stop Frequenc
P Frequency 1MHz/1MHz for Peak, 1MHz/10Hz for Average

Receiver Parameter Setting
Start ~Stop Frequency 9KHz~150KHz/RBW 200Hz for QP
Start ~Stop Frequency 150KHz~30MHz/RBW 9KHz for QP

Start ~Stop Frequency 30MHz~1000MHz/RBW 120KHz for QP




10.2.TEST SETUP

RADIATED EMISSION TEST SETUP BELOW 30MHz
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Loop Antenna

ELT
-— 3m —=

Turntable
0.8m im

Amplifier

Receiver

RADIATED EMISSION TEST SETUP 30MHz-1000MHz

Biconical or Log antenna

Turntabl EUT

\ | | 0.8M .

Amplifier

Receiver |

RADIATED EMISSION TEST SETUP ABOVE 1000MHz

1-4m

Amplifier

Receiver
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10.3. TEST RESULT

RADIATED EMISSION BELOW 30MHZ

No emission found between lowest internal used/generated frequencies to 30MHz.

RADIATED EMISSION BELOW 1GHZ-Horizontal
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RADIATED EMISSION BELOW 1GHZ-Vertical
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100
90
80

Remark
Fundamental
Harmonic
Remark
Fundamental
Harmonic

Detector
PK
PK

Detector
PK
PK

1000
Pass/Fail
Pass
Pass
Pass/Fail
Pass
Pass

[MHz]

Margin
dB
PK
-15.5
-28.6
dB
PK

-14.8
-27.9

Margin
Measurement-Limit.

Limit
dB(uVv/m)
PK
100.8
80.8
Limit
dB(uVv/m)
AV
80.8
60.8

750

PK Level
dB(uV/m)
85.3
52.2
AV Level
dB(uV/m)
66.0
32.9

500
Frequency

Factor
dB
(2/m)
19.5
271.7
Duty Cycle
Correction
Factor:
dB
-19.33
-19.33

Reading
dB(uV)
65.8
245
Level
dB(uV/m)
85.3
52.2

250

PK Level + Duty cycle correction factor.

Antenna Factor+ Cable loss-Amplifier gain, Margin

Polarization
Polarization

30
3. The “Factor” valuecan be calculated automatically by software of measurement system.

2. AV Level

MHz
433.92
867.84

MHz
433.92
867.84

RESULT: PASS
Note: 1. Factor

Frequency
Frequency




RADIATED EMISSION ABOVE 1GHZ (1-10th Harmonics) —Horizontal
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[dB{ 1 Vi/m)]
i ¢ 5 ! g <FOC Part_15_16-46>
s : ; ! Limit (PK)
90 | : ; ; Limit (A7)
C . : H <M1 above 1G H>
80 F Spect rum (H, PX)
- : : : —&— Suspected Item(H
0 ; : ;
60 F : : @ :
s : y 4 B . : :
Ll L : = : - -
B 50 F . ¥ 3
SN ’ T e L s
g o gesalboklotsd . :
Pk : :
30 | ; : s
20 | ; s s
10 | : : s
. ; ; ;
1000 2000 3000 4000
Frequency [MHz]
. Factor Limit Margin
AL Polarization el dB Pl Level dBuV/m dB Pass/Fail Detector Remark
MHz dBm dBuV/m
(2/m) PK PK
1301.652 H 60.7 -5.4 55.3 74.0 -18.7 Pass PK Harmonic
1735.000 H 60.5 -3.3 57.2 80.8 -23.6 Pass PK Harmonic
2170.000 H 56.1 -2.1 54.0 80.8 -26.8 Pass PK Harmonic
2605.000 H 51.9 0.7 52.6 80.8 -28.2 Pass PK Harmonic
3040.000 H 58.2 3.7 61.9 80.8 -18.9 Pass PK Harmonic
3475.000 H 47.9 4.2 52.1 80.8 -25.5 Pass PK Harmonic
Duty Cycle _— .
. Limit Margin
Frequency o PK Level Correction | AV Level .
MHz Polarization dB(uV/m) Factor: dBUV/m dBu\\;/mA XI\B/ Pass/Fail Detector Remark
dB
1301.652 H 55.3 -19.33 36.0 54.0 -18.0 Pass PK Harmonic
1735.000 H 57.2 -19.33 37.9 60.8 -22.9 Pass PK Harmonic
2170.000 H 54.0 -19.33 34.7 60.8 -26.1 Pass PK Harmonic
2605.000 H 52.6 -19.33 33.3 60.8 -27.5 Pass PK Harmonic
3040.000 H 61.9 -19.33 42.6 60.8 -18.2 Pass PK Harmonic
3475.000 H 52.1 -19.33 36.0 60.8 -24.8 Pass PK Harmonic




RADIATED EMISSION ABOVE 1GHZ (1-10™

Harmonics) —Vertical
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[dB (K ¥/m)]
100 T T : s
- : ' ! {FCC Part_15_1G-4G>
C : : ; Linit (PK)
80 F ; : : —— Limit(4V)
- : : ' <M1 above 1G W>
80 | : : . Spectrum (¥, PK)
B : —— Suspected Item(V)
0 F : Z ;
60 | E 5 5
o - S : E
5 50 F ; > L X :
= - : JWLN‘\W : e
40 wwu,-f oireiind ; :
30 E Z : :
20 F : : :
10 ; Z ;
0 C A f A
1000 2000 3000 4000
Frequency (MHz]
Factor Limit Margin
Fre'al:_'e;cy Polarization dBIEﬁ\\//e/Im) dB P};gﬁxel dBm dB Pass/Fail Detector Remark
(2/m) PK PK
1301.541 \Y 58.8 -5.4 53.4 74.0 -20.6 Pass PK Harmonic
1735.000 \Y% 56.1 -3.3 52.8 80.8 -28.0 Pass PK Harmonic
2170.000 \Y% 54.0 -2.1 51.9 80.8 -28.9 Pass PK Harmonic
2605.000 \Y% 50.6 0.7 51.3 80.8 -29.5 Pass PK Harmonic
3040.000 \Y% 54.3 3.7 58.0 80.8 -22.8 Pass PK Harmonic
Duty Cycle L .
g Limit Margin
Frequency o PK Level Correction Level .
MHz Polarization dB(uV/m) Factor: dBuUV/m dBuV/mA dB Pass/Fail Detector Remark
\% AV
dB
1301.541 \Y% 53.4 -19.33 34.1 54.0 -19.9 Pass PK Harmonic
1735.000 \% 52.8 -19.33 335 60.8 -27.3 Pass PK Harmonic
2170.000 \Y% 51.9 -19.33 32.6 60.8 -28.2 Pass PK Harmonic
2605.000 \Y% 51.3 -19.33 32.0 60.8 -28.8 Pass PK Harmonic
3040.000 \Y 58.0 -19.33 38.7 60.8 -22.1 Pass PK Harmonic
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Note: Other emissions have 20dB margin. No recording in the test report.
Factor=Antenna Factor+ Cable loss-Amplifier gain, Margin=Measurement-Limit.

The “Factor” valuecan be calculated automatically by software of measurement system.

RESULT: PASS
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11. BANDWIDTH
11.1. MEASUREMENT PROCEDURE

1. Set the parameters of SPA as below:
Centrefrequency = Operation Frequency
RBW=10KHz
VBW=30KHz
Span: 500KHz
Sweep time: Auto
2.Set theEUT to continue transmitting mode.Allow the trace to stabilize. Use the “N dB down” function of SPA to
define the bandwidth.
3. Record the plots and Reported.

11.2. TEST SETUP

SPL

EuT




11.3. TEST RESULT
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OoBW LIMIT RESULT
57.860KHz 1084.8KHz Pass
Note: Limit= Operation Frequency x0.25%
Agiheet Spmetruon Andyoer - Swapt 34 » h

Video BW 30 kHz

FNL: Waae
IFGotn:Low

Ref 0,00 dBm

Center 433.9156 MHz

#Res BW 10 kHz #VBW 30 kHz

o L Algnment Compieled

&
Avg Type: Log-Pwr
Trig: Free Run AvgMoid:>100/100
Atten: 10 dB

Span 500.0 kHz
Sweep 5.333 ms (20000 pts)




12. FCC LINE CONDUCTED EMISSION TEST
12.1. LIMITS OF LINE CONDUCTED EMISSION TEST
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Maximum RF Line Voltage

Frequency
Q.P.(dBuV) Average( dBuV)
150kHz~500kHz 66-56 56-46
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Note:

1. The lower limit shall apply at the transition frequency.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz.

12.2. BLOCK DIAGRAM OF LINE CONDUCTED EMISSION TEST

EUT & Support

40cm

N\

I g0cm

80Em

=80cm

LISN
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12.3. PRELIMINARY PROCEDURE OF LINE CONDUCTED EMISSION TEST

1. The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. When the EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is
placed on the ground plane as per ANSI C63.4 (see Test Facility for the dimensions of the ground plane
used). When the EUT is a floor-standing equipment, it is placed on the ground plane which has a 3-12 mm
non-conductive covering to insulate the EUT from the ground plane.

Support equipment, if needed, was placed as per ANSI C63.4.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.4.

All support equipments received AC120V/60Hz power from a LISN, if any.

The EUT received DC charging voltage by PC which received 120V/60Hzpower by a LISN..

The test program was started. Emissions were measured on each current carrying line of the EUT using a
spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two monitoring
points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1 connected to
Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1 connected to a 50
ohm load and Line 2 connected to the Analyzer / Receiver.

7. Analyzer / Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.

During the above scans, the emissions were maximized by cable manipulation.

9. The test mode(s) were scanned during the preliminary test.

o gk

©

Then, the EUT configuration and cable configuration of the above highest emission level were recorded for
reference of final testing.

12.4. FINAL PROCEDURE OF LINE CONDUCTED EMISSION TEST

1. EUT and support equipment was set up on the test bench as per step 2 of the preliminary test.

2. Ascan was taken on both power lines, Line 1 and Line 2, recording at least the six highest emissions.
Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit. If EUT emission level was
less —2dB to the A.V. limit in Peak mode, then the emission signal was re-checked using Q.P and Average
detector.

3. The test data of the worst case condition(s) was reported on the Summary Data page.



12.5. TEST RESULT OF LINE CONDUCTED EMISSION TEST

Line Conducted Emission Test Line 1-L

SCAN TABLE: "Veltage (I150KE-30M)FIN"
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Short Deacription: Gk-30M Voltage
Level [dBuv]
Top--—7-----7---9--"~-G-—-~i-F-----—--—-—[-——-—f-——9--9~-7-S -G -r--—-—-----7----—j
B0 :_:_—-__.:.-___'—_‘_—--L__;__l;____|___|__|___
1 T T T =t
o] ::__JJI.'-_-_‘_—_—_:__E__*____
a0f---7--—-- T---
| |
=] i +-- -
20 ——ﬂ—t';**h*'p“rr o T
b " N
1D%——éﬁnﬂrmn}-—— I -+ ;
] W ! 1 1 I
L AR T Sl et Sty t Y
-_-" | | | -i | | | | | |
-1oF---+t----- t+---A | 1——I—+ + t————-—t-F—--
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
o ] ] ] ] ] ] ] 1 ] ] ] ] 1 ] ] ] ] ] ] ]
150k 300k 400k 800k 8O0k 1M 2M 3mM 4p 5M M B 100 20M  30M
Freguency [Hz]
MEASUREMENT RESULT:
2014-5-32 1d:10
Fregqusncy Level Tramsd Limit Margin Detector Line FE &AUX
STATE
MH= dBus dB AR dB
2.802000 14.80 2.2 =12 41.2 QF L1 FLO O
3.20c000 25.00 0.3 5& 31.0 QP L1 FLO O
3.B822000 18.40 0.3 56 37.6 QP L1 FLO O
5.050000 18.70 .4 & 41.3 QF L1 FILO O
L5.685000 17.90 2.4 &l 42.1 QF L1 FLO O
€.473000 17.10 2.4 & 42.9 QP L1 FLO O
MEASUREMENT RESULT:
2014-5-3 10:10
Frecusncoy Level Transd Limit Margin Detector Line PE AUX
STLTE
MH= dBus dB dBur dB
2.378000 15.00 0.2 48 289.3 LRV L1 FLO O
2.453000 25.60 0.2 47 21.1 AV L1 FILO O
1.22¢000 8.B0 2.2 £ 1] 3g.2 AV L1 FLO O
1.850000 13.80 0.2 4E 32.2 LW L1 FLO O
2.17=2000 14.20 0.3 4E 31.8 &AW L1 FLO O
2.010000 15.70 0.3 1E 30.3 &AW L1 FILO O
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Line Conducted Emission Test Line 2-N

SCAN TABLE: "Veltage (150K-30M)FIN"

Short Description: Sk-30M Voltage
Level [dBuv]
L0 ettt it Mty el ety et et iy el sttt il e fnlent Sl ety Sl St Sy Bk itk Ml
| | | | | |
ED::::¢T:EE'+—-;J;;:P—4——P—P+—F ——————————————
| I T T {
50 ::?-E—-:_..-_-_J,_-_-_-;- =l Lo
A Y
1 1 1 1 1 1 1
3|:|————-I- ————— L R s P A—el—l=d- = = - = — = =
A 1 ke 1 | I T I |
20 = f‘LI'.}'?I?r;'rﬁ'$ITI+| e &ﬁi’ﬁlﬁiﬁﬁ_: 1]“'-
) IR S Wi VY s NI
YA | I 1
of-Cfr_ vl __J___L_J__?_L _____
1 1 1 1 1 1 1
1 | | | | | |
-M0fp=-=-=1t-=--- d'——ﬂ——ﬂ——ﬂ—ﬂ—ﬂ—*—r —————————————— L S e A e e Al i -=1
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 ]
_ |:| 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
150k 300k 400k 800k BO00k 1M 2M M 4M 5M 8M B 10M 20M  30M
Frequency [Hz]
MEASUREMENT RESULT:
2014-5-32 10:18
Frequsncy Level Transd Limit Margin Detector Line FE AUX
5TATE
MH= AR dB dBu dB
0.5934000 15.70 0.2 56 40.3 QP N FLO O
1.130000 18.90 0.2 =13 37.1 QF H FLO ©OH
1.152000 23.40 0.2 5& 32.6 QP H FLO O
1.342000 22.50 0.2 5& 33.5 QP H FLO OH
4.142000 Z4.90 0.3 56 31.1 QF H FLO OH
4.342000 24.20 0.3 =13 31.8 OQF H FLO ©OH
MEASUREMENT RESULT:
2014-5-3 10:183
Frequsncy Level Tramnsd Limit Margin Detector Line FE AUX
5TLTE
MH= ARy dB dBuw dB
2.510000 14.40 0.2 1E 3l.g AWV H FLO ©OH
2.0%2000 13.80 0.3 4& 32.2 LW H FLO O
2.3328000 11.30 0.3 4E 34.7 LW H FLO OH
2.510000 8.20 0.3 {5 37.8 &AW H FLO OH
2.113000 14.00 0.3 4 32.0 LW H FLO O
2.302000 15.30 0.3 4 30.7 LW H FLO O
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP
FCC RADIATED EMISSION TEST SETUP
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APPENDIX B: PHOTOGRAPHS OF EUT
ALL VIEW OF EUT
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BOTTOM VIEW OF EUT
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BACK VIEW OF EUT

LEFT VIEW OF EUT
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RIGHT VIEW OF EUT

OPEN VIEW OF EUT-1
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OPEN VIEW OF EUT-2

-
w
w
r—
»
0
7]
w
. |
Z
<
'—
0

50




Page 36 of37

INTERNAL VIEW OF EUT-2
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INTERNAL VIEW OF EUT-4

----END OF REPORT----



